@Wcr

No.6168-F

http://www.thundertiger.com
http://www.acehobby.com




 Thunder
| 19er

2, i
ST

™ v
177,10/ NITRO] POWERED] AWD) TOURING|CAR|

PDE812 NISSAN GTR

PD6862 NISSAN GTR,CLEAR
PD6642 NISSAN GTR,DECAL

/Featurea \
4 Triple belt, four wheel drivetrain. (4WD)
4 Newly designed oil-filled shock absorbers
4 Anodized aluminum upper deck
4 Thick 2.5mm anodized countersunk chassis.
4 Convenient one-piece molded RX and battery box.
4 Super low CG (Center of Gravity) design.
4 Heavy-duty steel drive cup and dog bones.
4 Reinforced front upper arm mount
4 Adjustable turnbuckles and camber link
4 Adjustable belt tension cam
4 High performance metal manifold & dual chamber
tuned pipe
4 Ourable and powerful
4 Pro-12BX pull-start engine
4 Roll over bar/ Car handle

\‘ Full array of bodies are available /

7

PD6811 NISSAN 350 Z

PD6808 BMW M3 GT

PD6850 M. BENZ SLR

PD6813 MITSUBISHI LANCER  PD6810 SUBARU IMPREZA  PD6809 CITROEN XSARA  PDE846 RENAULT MEGANEDS'

PD6861 NISSAN 350 Z,CLEAR  PD6858 BMW M3 GT, CLEAR PD6900 M. BENZ SLR,CLEAR WRCO05' WRCO05' WRCO05' PD6896 RENAULT MEGANEOS',
PD6644 NISSAN 350 Z,DECAL PD7133 BMW M3 GT, DECAL PD6776 M. BENZ SLR,DECAL PD6863 MITSUBISHI LANCER PD6860 SUBARU IMPREZA  PD6859 CITROEN XSARA CLEAR
WRCO05' ,CLEAR WRCO0S',CLEAR WRCO0S',CLEAR PD6645 RENAULT MEGANEOS',
PD6643 MITSUBISHI LANCER PD6641 SUBARU IMPREZA  PD6640 CITROEN XSARA DECAL
WRCO05' ,DECAL WRCO05',DECAL WRCO05',DECAL

All Thunder Tiger bodies are officially licensed by their respective copyright holders.



FRONT ASSEMBLY

ol

N Actual Wheel Type May \?éryx
PD6681 or PDEBBZE:,

PD1197

PD0OBO7
PD7652

A PDO842 e/
Actual Tire Pattern May Vary ﬁ,ﬁ//

|1\ ”5*’
J_' PDUSZ? M [
/
/@/
PD0B76

B e 7
- mesas/ \ /,/.

S5 -7 PD10S4R- ‘_
PDO9T6 —gJ

. PDTE74-_

P TN @

PD09SI-S e

PDO0885

rd
PD7651
N RO poost2’
" iy -

\ PD6681 or PDBG&Z

/ /N Actual Wheel Type May Va _
PD0965 1ype May rx /  Pooeed
e - 7
I \?“‘ \‘) Ql:g/’

PDOB42 T
Actual Tire Pattern May Vary

& Wheels and tires design are subject to change to fit different bodyshell versions.

TS-4N Plus P.1



REAR ASSEMBLY

PDOB1B —”Qg}m.'(_
P ([

-,

L

I
<
\.\@

PD0STS

PD0851

/ - f,f‘
PD0842 T
& Actual Tire Pattern May Vary

10

N PD0493 e 5}\:,

o / i P A

- - o 1 i < et
P> LY & <

/PDOBIT

1 {6,

m_/% Y

: __ PD0STS _go®
3 (/& o

PDO&56

L3 QL
}.Z\ ./ PDTEST PDOSE0 —f
? .

T
N z@x S

& Wheels and tires design are subject to ch

2

2 o

\\\ - - - S
e i W

AR o el Ty

e Ll

> 7 rDisz .

-

. o i
/ — -
(PDBE81 or PD66B2 ﬁ
Actual Wheel Type May Vary
T =

B %\ 5

~
i .

i b
PDO0842 ~
Aﬁctual Tire Pattern May Vary

to fit different bodyshell versions.

=

PD0S76

~
s

=

=

Gl /

o -E;{ /

PD09ES

TS-4N Plus P2




CHASSIS ASSEMBLY

o~ -
7
\ 2
Ly 5\_-}»_ o
-y -
pD7694 / SN~
/)
ppoo7s/ /&L //
PDO849 /. ES
7~ PD7670
PD0848™_

PD2165
M ﬁ
|

/%]

/

PDO0840

PDO0OB49
PD7657

& /1
L N 9443
’ : [////: e 'ﬁ:(ﬁp\u N PD1773
S ——\ \
& %,f} \I____’ -\ ) |'\\
D (7% ' =

PD7661-R

TS-4N Plus P.3



SHOCK ASSEMBLY

PD7683
==
E5)—— pposst
|
|
&
"_Ji\ /'v_!_'-j
- N
= 4-..-_—|_-/
o

PD7651—

PDO0863

REAR DIFF ASSEMBLY

PDO804

CLUTCH & ENGINE ASSEMBLY
PD1036/ &@(@(,

PD6314 ,",-’/T {J?,/ )

V’“ ~f s
PD0974 . PO 057\;@_4% ,»_@‘ 6
{_\ f,-’:f,r L& /ﬁl

e
y i
e, !f

poo2ro {_f"

_,PD1533
anns -

TS-4N Plus P4



TS-4N PLUS SC PARTS LIST

FOR CAR BELT TENSIONER

e
¥
G

@ @

9262 1/10 AIR CLEANER,
DUAL FOAM

PD0460 BUSHING BAG,
d5 x D10 x WAMM

PD0493 BUSHING BAG (8)

PD0592 FUEL TANK PRESSURE
FITTING (2)

PD0801 DIFFERENTIAL SET

M

(4)

mo @)

PD0802 DIFFERENTIAL PULLEY
/ CASE

PD0803 DIFFERENTIAL GEAR

PD0804 DRIVE CUP

PD0807 SERVO SAVER ARM

PD0811 BALL STUD, 4MM

4) (4)

PD0812 ADJUST NUT, 8MM

PD0814 FR KNUCKLE

PD0816 RR DRIVE SHAFT

PPDO0817 REAR AXLE (2)

PD0818 RR HUB CARRIER

4

PD0822 FR UPPER ARM

PD0823 LOWER SUSP ARM

PD0824 RR HUB TIE ROD

PD0825 RR HUB TIE END
& BALL

PD0826 FR BULKHEAD

PD0827 DIFF CAM (4)

TS-4N Plus P.5



TS-4N PLUS SC PARTS LIST

)

(6)

)

@

s ]

(6)

()

PD0829 TIE ROD

PD0833 1/10 FUEL TANK,75 cc

PD0836 FR LOWER PIN

PD0837 RR LOWER PIN

PD0838 RR HUB PIN

=]
s

AN

() @

(4) (4)

PD0839 THROTTLE LINKAGE

PD0840 THROTTLE
SERVO ARM

PD0842 1/10 V-TOURING TIRE
W/ FOAM, 26MM

PD0844 BRAKE DISC

PD0848 DRIVE PULLEY

PD0849 DRIVE PIN (8)

P

(4)

@)

PD0851 SPUR GEAR, 45T

PD0860 1/10 TOURING SPRING,

PD0861 SILICONE DIAPHRGM

PD0863 1/10 TOURING

PD0867 1/10 TOURING

1.6MM BLUE SHOCK PLASTIC PART SHOCK SHAFT
Py £~ :'fu’ ) :fu"-‘:u\u :/I,_:]\I A
(®); (®); St o (J
£ ey oy : = i
;{ j: if:_t, ! I\_:fl/_-l '\\1\__{'/_-' '\\1\__{'/_-' ‘,- -: (4)
(4) (4)
PD0876 BALL BEARING (4), PD0951-S SFR SHOCK TOWER. PD0953-S SRR SHOCK TOWER PD0954 DW WASHER (6), PD0955 FR DRIVE SHAFT PD0958 INSTALLATION
d8 x D14 x WaMM PLASTIC PLASTIC d5.5 x D11 x W0.2MM ACCESSARY

TS-4N Plus P.6




TS-4N PLUS SC PARTS LIST

@ =
@)
) @)
@)
2)
(@)
@

(7))
N

(20)

(5) (5)

PD0959 BODY POSTS

PD0974 WASHER 5mm

PD0984 HEX WHEEL
ADAPTER /NUT

PD0985 SHOCK / LINKAGE
BUSHING PLASTIC

PD0986 STEERING LINKAGE

PD0988 BUSHING ,
d4 x D8 x W3MM

PD1003 1/10 CLUTCH SHOE/
SPR, 2 SHOE BLACK

(20)

4)

PD1010 DIFF GASKET (4)

PD1017 TUNED PIPE SUPPORT

PD1032 BRAKE DISC HOLDER

PD7693 BRAKE PAD

PD1034 STEERING LINKAGE

-
a
o

@ o @ o

PD1054-R FR PLATE FR TRANS

PD1057 DIFF GEAR WASHER

PD1327 REAR UPPER ARM SET

PD1773 HEADER,
SIDE EXHAUST

PD1775 1/10 LEFT TUNED PIPE

PD6314 WASHER(20),3mm

T 3
= - @ i lb =
€ , (4) I
@) B 1 ® 0 | =
2/ = (2) i 5 0 ) 4 It
e . . 4 | 2
{2) ;\ / f?/ : @ 1 ) @ \::' .;.,g. ¥)
PDGGB1 1/10 5-SPOKE WHEEL(2).26MM CHROME  PD7651 1/10 TOURING SHOCK SET  PD7652 SERVO SAVER METAL  PD7653 FR UPPER PIN PD7654 FR UPPER ARM MOUNT PD7655 PECEIVER BOX

PD6682 1/10 5-SPOKE WHEEL(2),26MM WHITE

PARTS

TS-4N Plus P.7



TS-4N PLUS SC PARTS LIST

d5 x D9 x W3MM

= : : (;‘\ @ — E .
) m “ A — i , E
— s & ; 7
= g ek ' i
PD7656 BRAKE CAM PD7657 PULLEY SHAFT PD7658 CTR AXLE SUPPORT  PD7659 BALL BEARING (10), PD7660 ROLL BAR

PD7661-R MAIN CHASSIS
2.5m/m

4

PD7662 FLYWHEEL, 2 SHOE

PD7664-R RADIO PLATE,ROUGE

PD7679 FOAM BUMPER

PD7680 BUMPER

PD1035 M3x 10mm(20)
PD1036 M3x 8mm(20)
PD1043 M3x 14mmj(20)

BT MACHINE SCREW

[5 [PDnass M2 x 10mm(4) |
AXLE ROLL PIN

_~ | PDOBGE CLIPS (10)
BODY CLIP

WY | PDOg6E M3X10mm(20)
CT PHILLIP TAP SCREW

(©) | PD0s75 02.8x1.9mm(20)
O-RING

PD0976 02mm(20)
PD0S77 @3mm(20)
PD0978 o4mm(20)
PD0S79 o7mm(20)
PD1045 @5mm(20)

E-CLIP

PD7665 R-CLIPS (4), LONG

PD7666 UPPER DECK BRACE

PD7668 BELT, 417T FR
PD7669 BELT, 177T RR
PD7670 BELT, 162T CTR

PD7672 1/10 ENGINE MOUNT
PULL-START

PD7674 M3x 8mm({20)
POOBRE W x o) | | [y [FDLL Mx1ommeD
| ! X mmi
PD0883 M4 x 16mm(20) 5 PD0965 M3x 15mm(20
PD0960 M3 x 10mm(20) PD0959 M2x 10mm{20§
PD0961 M3 x 3mm(20) BT PHILLIP TAP SCREW
PD0962 M4 x 3mm(20) -
PD1038 M4 x 4mm(20) ‘ e |PDE588 M3X 10mm {20}‘
SET SCREW BTW PHILLIP TAP SCREW
©  |poosrt M3 (20) | [ Tomm ‘pmoaz M3x 12mm(20) ]

PD7683 SHOCK UPPER CAP,
ROUGE

PD7694 CTR BELT TENSIONER,
W/B.B.

PD1533 M3x 10mm(20)
PD0880 M3x 25mm(20)

PD2165 M2x 8mm({20)

BT PHILLIP MACHINE SCREW

B——

PD0982 SMALL(20)

|

ZIP-TIE

PD1037 M3x 8mm(20)
PD1040 M3x 10mm(20)
PD1041 M3x 6mm(20)
PD1044 M3x 20mm(20)

CT MACHINE SCREW

LOCK NUT

PD7673 M3x18mm(20)
PD1191 M3x 8mm(20)
PD1192 M3x 10mm(20)

CT PHILLIP MACHINE SCREW

SOCKET SCREW

TS-4N Pius P8



Thunder
liger

TS-4N PLUS SC SPARE PARTS LIST

AUG 2006
PART# DESCRIPTION NOTE PART# DESCRIPTION NOTE PART# DESCRIPTION NOTE
9262 1/10 AIR CLEANER, DUAL FOAM PD0866 | 1/10 BODY CLIPS PD1775 | TUNED PIPE, 1/10
PD0270 | CLUTCH BELL,14T PD0867  1/10 TOURING SHOCK SHAFT PD2165 | BT PHILLIP MACHINE SCREW(20), 2X8MM
PD0460 | BUSHING BAG PD0O871  TUNE PIPE COUPLER, 110 PD6314 | WASHER(20),3MM
PD0493 | BUSHING BAG PD0876 | BALL BEARING, 8X14X4MM PD6588 | BTW PHILLIP TAP SCREW(20), 3X10MM
PD0592 | FUEL TANK PRESSURE FITTING PD0880 BT P.MACH. SCREW(20),M3"25 PD6681 | 1/10 5-SPOKE WHEEL(2),26MM CHROME
PD0801 | DIFFERENTIAL SET PD0881 | SET SCREW(20), 3X6MM PD6682 | 1/10 5-SPOKE WHEEL(2),26MM WHITE
PD0802 | DIFFERENTIAL PULLEY / CASE PD0951-S | FR SHOCK TOWER PD7651 | SHOCK BODY TS-4
PD0803 | DIFFERENTIAL GEAR PD0953-S RR SHOCK TOWER PD7652 | SERVO SAVER METAL
PD0804 | DRIVE CUP PD0954  WASHER(8), 5.5X11X0.2MM PD7653 | FR UPPER PIN
PD0807 | SERVO SAVER ARMS PD0955 | FR DRIVE SHAFT PD7654 | FR UPPER ARM MOUNT
PD0810 | ADJUST BALL, 8.0MM PD0958  INSTALLATION ACCESSARY PD7655 | RECEIVER BOX
PD0811 | BALL STUD, 4MM PD0959 BODY POSTS PD7656 | BRAKE CAM
PD0812 | ADJUST NUT, 8.0MM PD0960 | SET SCREW(20), 3X10MM PD7657 | PULLEY SHAFT
PD0813 | BALL END, 4MM PD0962  SET SCREW(20), 4X3MM PD7658 | CTR AXLE SUPPORT
PD0814 | FR KNUCKLE PD0964 BT PHILLIP TAP SCREW(20), 3X12MM PD7659 | BALL BEARING (10) 5X9X3MM
PD0816 | RR DRIVE SHAFT PD0965 | BT PHILLIP TAP SCREW(20), 3X15MM PD7660 |LO ROLL BAR
PD0817 | REAR AXLE PD0966  CT PHILLIP TAP SCREW(20), 3X10MM PD7661-R| MAIN CHASSIS, ROUGE 2.5MM
PD0818 | RR HUB CARRIER PD0971 | LOCK NUT(20), M3 PD7662 | 1/10 FLYWHEEL
PD0822 | FR UPPER ARM PD0974 | WASHER 5mm PD7664-R| RADIO PLATE,ROUGE
PD0823 | LOWER SUSP ARM PD0975 0O-RING(20), 2.8X1.9MM PD7665 | R-CLIPS (4), LONG
PD0824 | RR HUB TIE ROD PD0976  E-CLIP(20), 2MM PD7666 | UPPER DECK BRACE
PD0825 | RR HUB TIE END & BALL PD0978 .E-CLIP(ZO), 4MM PD7668 | BELT, 417T FR
PD0826 | FR BULKHEAD PD0984 HEX WHEEL ADAPTER & NUT PD7669 | BELT, 177T RR
PD0827 | DIFF CAM PD0985 | SHOCK / LINKAGE BUSHING, PLASTIC PD7670 |BELT, 162T CTR
PD0829 | TIE ROD PD0986 | STEERING LINKAGE PD7672 | 1/10 ENGINE MOUNT, PULL-START
PD0831 | RR BULKHEAD PD0988  BUSHING, 4X8X3MM PD7673 | HILIP MACHINE SCREW (20),3X18MM
PD0833 | 1/10 FUEL TANK, 75CC PD1003 | 1/10 CLUTCH SHOE / SPRING, 2 SHOE BLACK PD7674 | BT PHILIP TAP SCREW (20),3X8MM
PD0836 | FRLOWER PIN PD1010 | DIFF GASKET PD7679 | FOAM BUMPER
PD0837 | RRLOWERPIN PD1017  TUNED PIPE SUPPORT PD7680 | BUMPER
PD0838 | RR HUB PIN PD1032 | BRAKE DISC HOLDER PD7683 | SHOCK UPPER CAP(2),ROUGE
PDO0839 | THROTTLE LINKAGE PD7693 | BRAKE PAD PD7694 | CTR BELT TESIONER,W/B.B
PD0840 | THROTTLE SERVO ARM PD1034  STEERING LINKAGE PD9443 | CAR ENGINE,PRO-12BX
PD0842 | 1/10 V-TOURING TIRE W/FOAM, 26MM PD1036 BT MACHINE SCREW 38
PD0844 | BRAKE DISC PD1054-R| FR PLATE FR TRANS, TS-N/E S1
PD0848 | DRIVE PULLEY PD1057  DIFFERENTIAL GEAR WASHER
PD0849 | DRIVE PIN PD1191 | CT PHILLIP MACHINE SCREW(20), 3X8MM
PD0851 | SPUR GEAR45T PD1182 | CT PHILLIP MACHINE SCREW(20), 3X10MM
PD0856 | AXLE ROLL PIN PD1197 BT P.TAP SCREW(20),M3*10
PD0860 | 1/10 TOURING SPRING, 1.6MM BLUE PD1327 | REAR UPPER ARM SET
PD0861 | SILICONE DIAPHRGM PD1533 | BT P.M. SCREW(20),M3*10
PD0863 | 1/10 TOURING SHOCK PLASTIC PARTS PD1773 HEADER, SIDE EXHAUST

TS-4N Plus P.9



@Wet

TS-4N PLUS SC OPTIONAL PARTS LIST

AUG 2006
PART# DESCRIPTION NOTE PART# DESCRIPTION NOTE PART# DESCRIPTION NOTE
1340 CURVED LEXAN SCISSORS PD0931 = 1/10 EXHAUST COUPLER PD1328 ALUM DRIVE PULLEY. 18T
1335 CIRCUIT ROUND OBSTACLE PD0932 = EXHAUST MANIFOLD SPRING PD1344 2-SPEED GEAR 14T
2705 LED LIGHTING KIT PD0934 | BALL BEARING, 3X8X4MM PD1345 2-SPEED GEAR 16T
AQ0801 FRONT LIGHT SET PD0935 BALL BEARING, 5X10X4MM PD1346 2-SPEED GEAR 17T
AQ0802 BACK LIGHT & BRAKE CONTROL PD0936 = BALL BEARING, 6X12X4MM PD1784 HIGH GRIP TIRE,26MM
AQ0803 NEON LED LIGHT PD0990 = 2-SPEED ONE -WAY HUB PD6601-L | CHROME WHEEL,S/B(2), TS-4
AQO804 INTERRUPTER PD0991 @ 2-SPEED CLUTCH HUB,HARDWARE PD6601-P | CHROME WHEEL,S/P(2),TS-4
9286W AIR FILTER 12/15 WHITE PD0993 = FR SWAY BAR, 1.8MM ORANGE PD6601-R | CHROME WHEEL,S/R(2),TS-4
AD2574S | 1/10 8-SPK WHEEL, 26MM CHROME PD09%4 | FR SWAY BAR, 2.0MM RED PD6601-Y | CHROME WHEEL,S/Y(2),7S-4
PD0635 1/10 8-SPK WHEEL, 26MM GOLD PD0985 FR SWAY BAR, 2.2MM GREEN PD6603-L | CHROME WHEEL,S/B(4), TS-4
PDO0639 1/10 8-SPK WHEEL, 26MM WHITE PD1002 = BALL BEARING, 5X8X2.5MM PD6603-P | CHROME WHEEL,S/P(4),TS-4
PD0779 FLAT HEAD SOCKET SCREW, 3X12MM PD1011 | 1/10 BBS WHEEL(2), 26MM WHITE PD6603-R | CHROME WHEEL,S/R(4), TS-4
PD0852 BELT, 162T CTR PD1056 = 1/10 RALLY TIRE, 26MM PD6603-Y | CHROME WHEEL,S/Y(4),7S-4
PD0853 BELT, 177TRR PD1057 = WASHER, 5X10X0.2MM PD7643 1/10 SPRINT DRIFT TIRE, 26MM
PD0854 BELT, 417T FR PD1059 | 2-SPEED,CLUTCH BELL PD7644 1/10 SPRINT DRIFT TIRE, 30MM
PD0855 1/10 BBS WHEEL, 26MM SILVER PD1060 @ 2-SPEED GEAR 13T PD7645 1/10 PULSE DRIFT TIRE, 26MM
PD0861 1/10 SILICONE DIAPHRAGM PD1061 = ALUM HEX WHEEL ADAPTER PD7646 1/10 PULSE DRIFT TIRE, 30MM
PD0862 1/10 SILICONE DIAPHRAGM PD1134 | 1/10 TUNED PIPE, C1A PD7647 1/10 FOAM TIRE SET, 26MM
PD0865 SHOCK BALL JOINT PD1135 = 1/10 MANIFOLD, SIDE EXHAUST C1A PD7648 1/10 FOAM TIRE SET, 30MM
PDO0870 BODY MOUNT SET PD1136 = 1/10 MANIFOLD, REAR EXHAUST C1A PD7649 1/10 RACING DISH WHEEL, 26MM
PD0873 BALL BEARING, 4X8X3MM PD1184 = 1/10 8-SPK LT WHEEL, 24MM WHITE PD7650 1/10 RACING DISH WHEEL, 30MM
PD0875 BALL BEARING, 5X11X4MM PD1195 = FLAT HEAD SOCKET SCREW, 3X5MM PD7671-R | 1/10 TOURING SHOCK SET
PDO0895 FLAT HEAD SOCKET SCREW(10), 3X8MM PD1212 = AIR FILTER 12/15 ON ROAD PD7675 2-SPEED CLOSE-RATIO TRANSMISSION
PD0897 2-SPEED MAIN GEAR 41T/44T PD1287 = AL RR HUB CARIER PD7676 AL FR BULKHEAD
PD0907 FR SWAY BAR, 2.4MM PURPLE PD1288 = AL RR LOWER ARM PD7677 1/10 TOURING SHOCK BODY
PD0908 RR SWAY BAR, 2.2MM GREEN PD1289 AL FR LOWER ARM PD7678 ALUM ENGINE MOUNT
PD0909 RR SWAY BAR, 2.4MM PURPLE PD1290 | AL FR UPPER ARM PD7699 1/10 10-SPOKE SPORT WHEEL, 26MM
PD0910 FR ONE-WAY DIFF SET PD1291 AL FR BULKHEAD PD7700 1/10 10-SPOKE SPORT WHEEL, 30MM
PD0911 FR ONE-WAY DIFF SHAFT PD1282 | AL RR BULKHEAD
PD0912 CTR BELT TENSIONER W/BB PD1301 | ALUM LOCK NUT, M3 BLUE
PD0913 TITANIUM ADJUST BALL 8MM PD1302 = ALUM LOCK NUT, M3 RED
PD0914 TITANIUM TURNBUCKLE, 4X21MM PD1303 = ALUM LOCK NUT, M3 PURPLE
PD0915 TITANIUM TURNBUCKLE, 3X28MM PD1304 | ALUM LOCK NUT, M4 BLUE
PD0916 TITANIUM TURNBUCKLE, 3X33MM PD1305 @ ALUM LOCK NUT, M4 RED
PD0919 CARBON SHOCK TOWER, FR PD1306 = ALUM LOCK NUT, M4 PURPLE
PD0920 CARBON SHOCK TOWER, RR PD1307 | FIBER BRAKE DISC, TS-N S1
PD0923 TEFLON SHOCK PISTON, 1 HOLE PD1308 DIFF RIGID AXLE, TS-N S1
PD0924 TEFLON SHOCK PISTON, 2 HOLE PD1312 = AL FR KNUCKLE
PD0925 1/10 TOURING SPRING \WHITE PD1325 | BALL TYPE UNIVERSAL,FR
PD0926 1/10 TOURING SPRING ,YELLOW PD1326 _ BALL TYPE UNIVERSAL,RR

TS-4N Plus P10



OFFICIAL LICENSED BODY SERIES

By
LN s

e

PD6808 BMW M3 GT

PD6858 BMW M3 GT, CLEAR W/D

PD7133 BMW M3 GT, DECAL

PD6850 M. BENZ SLR

PD6900 M. BENZ SLR,CLEAR W/D

PD6776 M. BENZ SLR,DECAL

PD6812 NISSAN GTR

PD6862 NISSAN GTR,CLEAR W/D

PD6642 NISSAN GTR,DECAL

PD6811 NISSAN 350 Z

PD6861 NISSAN 350 Z,CLEAR W/D

PD6644 NISSAN 350 Z,DECAL

PD6813 MITSUBISHI LANCER
WRCO05'

PD6863 MITSUBISHI LANCER
WRCO05' ,CLEAR W/D

PD6643 MITSUBISHI LANCER
WRCO05' ,DECAL

PD6810 SUBARU IMPREZA
WRCD5'

PD6860 SUBARU IMPREZA
WRCO05',CLEAR W/D

PD6641 SUBARU IMPREZA
WRCO05',DECAL

PD6809 CITROEN XSARA
WRCO5'

PD6859 CITROEN XSARA
WRCO5',CLEAR W/D

PD6640 CITROEN XSARA
WRCO5',DECAL

PD6846 RENAULT MEGANEODS'

PD6896 RENAULT MEGANEOQS',
CLEAR W/D

PD6645 RENAULT MEGANEOQS',
DECAL

TS-4N PLUS SC OPTIONAL PARTS LIST

m.,.t”

\ -

PD0913 TITANIUM ADJUST BALL

PD0914 TITANIUM TURNBUCKLE

PD0779 FLAT HEAD SOCKET SCREW 3X12MM

PD0895 FLAT HEAD SOCKET SCREW 3X8MM

PD0861 1/10 SILICONE

PD1195 FLAT HEAD SOCKET SCREW 3X5MM DIAPHRAGM (10)
PD0873 BALL BEARING,4X8X3MM(2)
o - PD0875 BALL BEARING,5X11X4MM(4) -
e PD0934 BALL BEARING,3X8X4MM(2) d
PD0935 BALL BEARING,5X10X4MM(4)
PDO0936 BALL BEARING,6X12X4MM(1)
PD0915 TITANIUM TURNBUCKLE PD0916 TITANIUM TURNBUCKLE PD1002 BALL BEARING,5X8X2.5MM(4) PD1057 WASHER 5X10X0.2MM PD0865 SHOCK BALL JOINT RO082 BELX 1927 CIR
PD0854 BELT, 417T RR
e & | S| ©
L] - ., e 55 g
e mm R — L " ot — e PD1325 BALL TYPE UNIVERSAL,FR
v T PD1326 BALL TYPE UNIVERSALFR
_— P PD0919 CARBON SHOCK PD0920 CARBON SHOCK PD1307 FIBER BRAKE DISC
) & TOWER FRONT TOWER FRONT
PD0870 BODY MOUNT SET PD7678 ALUM ENGINE MOUNT

TS-4N Plus P.11



TS-4N PLUS SC OPTIONAL PARTS LIST

/*9 =0
-y P L S -
: = . o OF
ADZ5745 110 8-PK WHEEL, 26MM SILVER ;%ég; ;E gﬁﬂ gi:’ S‘dﬁ:"éEE - s
PD0635 1110 8-SPK WHEEL, 26MM GOLD ] PD0908 RR SWAY BAR, GREEN PD0910 FRONT ONE-WAY DIFF SET  PD0912 CENTER BELT TENSIONER PD0923 TEFLON SHOCK PISTON,1 HOLE
PD0639 1110 8-SPK WHEEL, 26MM WHITE PD0994 FR SWAY BAR, RED PD0909 RR SWAY BAR, PURPLE __ PD0911 FRONT ONE-WAY DIFF SHAFT W/BALL BEARING PD0924 TEFLON SHOCK PISTON,2 HOLE
PD0995 FR SWAY BAR, GREEN = _
;’ {Jl "’Q ;-I : "r 2 _.;
A X Tar Wy
PDO0931 1/10 EXHAUST COUPLER | i
s S i PD1060 2-SPEED GEAR 13T
ee’ e’ Nee Nee : - PD}M ngEED gEAR m
PD0991 z-spsen CLUTCH HUB, PD10111/10 BBS WHEEL,26MM WHITE PD1345 2-SPEED GEAR
PD1061 ALUM HEX WHEEL ADAPTER SNESRY HUB L] i T T PD1056 1/10 RALLY TIRE, 26MM PD1059 2-SPEED,CLUTCH BELL PD1348 2.SPEED GEAR 17T
’L-’ ! ’,-r"" ;:\‘:_- i-;:.;J L :m 3 y b E |
PD0925 1/10 TOURING SPRING,WHITE : : L ) '
PDO26 1/10 TOURING SPRING,YELLOW | &
=% ¢ :
e e ‘ ’(/ e —
PD1133 1/10 OZ WHEEL PD1134 1/10 TUNED PIPE,CIA PD1135 1/10 MANIFOLD PD1136 1/10 MANIFOLD PD1183 1710 V-TOURING PD1184 1/10 8-SPK LT WHEEL,
PD1308 DIFF RIGID AXLE 26MM WHITE SIDE EXHAUST CIA REAR EXHAUST CIA TIRE W/FOAM,24mm 24MM WHITE
k p A A 5w
- o
\ ) _2B'") 3
? I «4 Y o l i = G 9
{ , 4 7 ‘ \
PD1212 gﬁ;%}%k 121135 PD1287 AL RR HUB CARIER PD1288 AL RR LOWER ARM PD1289 AL FR LOWER ARM PD1290 AL FR UPPER ARM PD1291 AL FR BULKHEAD
PD0932 EXHAUST MANIFOLD SPRING L S F
PD1301 ALUM NUT, M3 BLUE ._;r
Ll A e nPCE e e PDS601R CHROME WHEEL SRZ/T54  PDG603-R CHROME WHEEL SR z 2705 LED LIGHTING KIT
PD1304 ALUM lNIUTI M4 BLUE PD6601-Y CHROME WHEEL, 3!\"2} ,TS4  PD6603-Y CHROME WHEEL.S!Y AQD801 FRONT LIGHT SET
PD1305 ALUM NUT. M4 RED PD1312 AL FR KNUCKLE PD1328 ALUM DRIVE PULLEY, 18T  PD1784 HIGH GRIP TIRE, 26MM PD6601-P CHROME WHEEL,S/P(2),TS4  PD6603-P CHROME WHEEL,SIP(2 .TS-4 AQD802 BACK LIGHT & BRAKE CONTROL
PD1306 ALUM NUT, Mé PURPLE PD6601-L CHROME WHEEL,S/B(2),7S4  PD6603-L CHROME WHEEL,S/B(2),TS4 Agnsua NEON LED LIGHT
; AQOB04 INTERRUPTER

¢

00

00

OO

PD7645 1/10 PULSE DRIFT TIRE,26MM P
PD7646 1/10 PULSE DRIFT TIRE,30MM P

5

PULSE DRIFT TIRE,26MM PD7647 1/10 FOAM TIRE SET,26MM

0 PULSE DRIFT TIRE30MM PD7648 1/10 FOAM TIRE SET,30MM

9286W AIR FILTER 12115 WHITE
O mm
QO: . - 0o
n: ! J E ‘I l
e ._

e as 45 = O o

PD7675 2-SPEED CLOSE-RATIO PD7677 1/10 TOURlNG
TRANSMISSION PD7676 AL CTR AXLE SUPPORT SHOCK BODY

PD7649
1/10 RACING DISH WHEEL, 26MM

PD7650
1/10 RACING DISH WHEEL, 30MM

PD7699
1/10 10-SPOKE SPORT WHEEL,26MM
PD7700
1/10 10-SPOKE SPORT WHEEL,30MM

S e ®

0O Emo
PD7671-R 1/10 TOURING
SHOCK SET

TS-4N Plus P.12



 Thunder P = 4
oo A ——

Y= 7 Ah1/10]NITRO]POWERED TOURING]CAR)]

7 17 1) Double wishbone front suspension

2) On-road style front knuckle

3) Adjustable, true Ackerman steering system
4) Three point rear suspension link

17) Covered radio & receiver box " Power Unit: PRO -12BX

2 5) Qil filled shocks with color coated springs
6) FR caster, FR/RR camber, FR/RR toe-in,
5 andFR/RR track width

16 ! 8 7) Anodized aluminum upper deck

1 10 8) Composite FR/RR shock tower

a o | P 9) Durable gear differential system
8 — 9 1 0) Disc brake system 1/10 SCALE NITRO POWERED zon“"
s 11) Thunder Tiger PRO-12 BX pull-start engine A . 1—

with glow plug -Bﬁ“
; u l 12) Performance metal manifold and tuned pipe
1 ey —é} 13) 75cc quick-fill fuel tank = —. Specifications:
- {“ 14) Rouge color anodized chassis, 2.5mm i Wheelbase:265mm
) 15) High performance, W/foam rubber tires Front Treck Width: 200 205mm
Rear Track Width:200-203mm
16) Pre-cut foam bumper Weight:1500g {w/ servos, wio fuel)
13

12 1 4

15 3

ACERCs (€ ACERCs (€ @O

Product Torque | Speed |Weight Material Dim({mm) H

Super Torque eelmlfml:}g Servo et Namg | jortee | Speed Melght| Ml g Ot || Rotating Car Stand
Digital Servo * The most reliable high torque motor | 8114 | 81503 | 30 019 | 474 | PG | Oless | 40.4x20.0x379

* Dual sleeve bearings support

* Standard size to fit most vehicles 8121 |S1903MG| 3.0 018 51.7 [IMG+2PG| Ofess | 40.4x20.0x379

" High impact standard material 8120 |S1807TMG| 69 | 018 | 501 AMG | 2BB | 40.4x20.0x379

* Brand new fashion design look

* More precise operaling performance | 8118 |S2008MG| 78 021 |50.1 | 4MG | 2BB | 404x20.0379

NO,E;SG 2.4Ah GLOW STR-L, 110V 2P
N0.2167 2.4Ah GLOW STR-L, 230V 2P
MNo.2158 2.4Ah GLOW STR-L, 230V 3P

14in 1 No.2159 2.4Ah GLOW STR-S, 110V 2P
. No.2160 2.4Ah GLOW STR-S, 230V 2P
InterchangeScrewDriver No.2161 2.4An GLOW STR-S, 230V 3P

No.8120 S1807MG No.8114 DS1903  No.8121 S1903MG  No.8118 S2008MG CONTENTS : No.1261
1 SCREWDRIVER HANDLE 600cc
@‘rﬁm 7oousLEEnDBITS 120mm (L) | FUel Bottle
|D¢f Phillips #000 & Slotted 1.5mm
: Phillips #00 & Siotted 2.0mm
I3 b o ARt S | Doizee
N Phillips #1 & Slotted 4.0mm 300cc
HEX1 54 HEX25 Fuel Bottle |
HEX 2.0 & HEX 3.0 '
(1 b 4 ) NUT2825

No.8127 DS1015

No.8128 DS1313

No.1197 JD6759




